
 

Approve Deny Signatures Date 

✓   
Ryan C. Decker, P.E. / Environmental Engineer 

January 22, 2024 

X  
Michael E. Fifth, P.E. / Environmental Engineer Manager 

January 23, 2024 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0031933 

Facility Type Industrial APS ID 1076342 

Major / Minor Minor Authorization ID 1418714 

a 
Applicant and Facility Information 

a 
Applicant Name Brunot Island Power LLC  Facility Name Brunot Island Generating Station  

Applicant Address PO Box 99907   Facility Address Brunot Island @ Ohio River MM 2.2   

 Pittsburgh, PA 15233-0907   Pittsburgh, PA 15233-0907  
[...]
(uncontaminated runoff)  

A 

  
 IMP No. 301  Design Flow (MGD) 0.108; 0.024 (avg.); 0.043 (max) †  

 Latitude 40° 27' 27.89"  Longitude -80° 2' 32.26"  

 Wastewater Description: 
Coagulation and filter system backwash, ultrafiltration backwashes, reverse osmosis 
rejects, and chemical lab drains  

a 
† Design Flow; Average Flow During Production/Operation; Maximum Flow During Production/Operation 

 
Changes Since Last Permit Issuance: None 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 002  Design Flow (MGD) 0.03; 0.0009 (avg); 0.0015 (max) †  

 Latitude 40° 27' 33.0"  Longitude -80° 02' 32.0"  

 Quad Name Pittsburgh West  Quad Code 1505  

 Wastewater Description: Treated sewage from an onsite sewage treatment plant  

 

 Receiving Waters Ohio River (WWF) (back channel)  Stream Code 32317  

 NHD Com ID 99686060  RMI 979.1  

 Drainage Area 19,100  Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4,730  Q7-10 Basis ORSANCO Pltn. Ctrl. Stds.  

 Elevation (ft) 710 (normal pool)  Slope (ft/ft) 0.0001  

 Watershed No. 20-F  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Dioxins, PCB, Pathogens  

 Source(s) of Impairment Sources Unknown  

 TMDL Status Final (EPA Approved 4/9/2001)  Name Ohio River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.5  WQN Station 902 (1998 – 2020) – Median  

 Temperature (°F) 21.55 (Warm)  WQN Station 902 (1998 – 2020) – Avg (May 1 – Sept. 30)   

 Temperature (°F) 7.03 (Cold)  WQN Station 902 (1998 – 2020) – Avg (Oct 1 – April 30)  

 Hardness (mg/L) 100  WQN Station 902 (1998 – 2020) – Average  

 Other:               

    

 Nearest Downstream Public Water Supply Intake West View Borough Municipal Authority – Neville Island  

 PWS ID 5020043   PWS Withdrawal (MGD) 40.0  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 976.1  Distance from Outfall (mi) 3.0  

a 
† Design Flow; Average Flow During Production/Operation; Maximum Flow During Production/Operation 

 
Changes Since Last Permit Issuance: None 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

5 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 003  Design Flow (MGD) 0.432; 0.0013 (avg); 0.037 (max) †  

 Latitude 40° 27' 41.0"  Longitude -80° 02' 22.0"  

 Quad Name Pittsburgh West  Quad Code 1505  

 Wastewater Description: 
Storm water runoff from fuel storage area, barge unloading equipment sump, cooling 
tower drains, fuel skid drain, and turbine building floor drains  

 

 Receiving Waters Ohio River (WWF) (back channel)  Stream Code 32317  

 NHD Com ID 99686060  RMI 978.85  

 Drainage Area 19,100  Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4,730  Q7-10 Basis ORSANCO Pltn. Ctrl. Stds.  

 Elevation (ft) 710 (normal pool)  Slope (ft/ft) 0.0001  

 Watershed No. 20-F  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Dioxins, PCB, Pathogens  

 Source(s) of Impairment Sources Unknown  

 TMDL Status Final (EPA Approved 4/9/2001)  Name Ohio River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.5  WQN Station 902 (1998 – 2020) – Median  

 Temperature (°F) 21.55 (Warm)  WQN Station 902 (1998 – 2020) – Avg (May 1 – Sept. 30)   

 Temperature (°F) 7.03 (Cold)  WQN Station 902 (1998 – 2020) – Avg (Oct 1 – April 30)  

 Hardness (mg/L) 100  WQN Station 902 (1998 – 2020) – Average  

 Other:               

    

 Nearest Downstream Public Water Supply Intake West View Borough Municipal Authority – Neville Island  

 PWS ID 5020043   PWS Withdrawal (MGD) 40.0  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 976.1  Distance from Outfall (mi) 2.75  

a 
† Design Flow; Average Flow During Production/Operation; Maximum Flow During Production/Operation 

 
Changes Since Last Permit Issuance: None 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

6 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 004  Design Flow (MGD) 0.26  

 Latitude 40° 27' 41.0"  Longitude -80° 02' 23.0"  

 Quad Name Pittsburgh West  Quad Code 1505  

 Wastewater Description: Intake traveling screen backwash  

 

 Receiving Waters Ohio River (WWF) (main channel)  Stream Code 32317  

 NHD Com ID 99686060  RMI 978.6  

 Drainage Area 19,100  Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4,730  Q7-10 Basis ORSANCO Pltn. Ctrl. Stds.  

 Elevation (ft) 710 (normal pool)  Slope (ft/ft) 0.0001  

 Watershed No. 20-F  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Dioxins, PCB, Pathogens  

 Source(s) of Impairment Sources Unknown  

 TMDL Status Final (EPA Approved 4/9/2001)  Name Ohio River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.5  WQN Station 902 (1998 – 2020) – Median  

 Temperature (°F) 21.55 (Warm)  WQN Station 902 (1998 – 2020) – Avg (May 1 – Sept. 30)   

 Temperature (°F) 7.03 (Cold)  WQN Station 902 (1998 – 2020) – Avg (Oct 1 – April 30)  

 Hardness (mg/L) 100  WQN Station 902 (1998 – 2020) – Average  

 Other:               

    

 Nearest Downstream Public Water Supply Intake West View Borough Municipal Authority – Neville Island  

 PWS ID 5020043   PWS Withdrawal (MGD) 40.0  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 976.1  Distance from Outfall (mi) 2.5  

a 

 
Changes Since Last Permit Issuance: None 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

7 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 005  Design Flow (MGD) Variable  

 Latitude 40° 27' 55.0"  Longitude -80° 02' 34.0"  

 Quad Name Pittsburgh West  Quad Code 1505  

 Wastewater Description: Storm water runoff from building roof drains  

 

 Receiving Waters Ohio River (WWF) (main channel)  Stream Code 32317  

 NHD Com ID 99686060  RMI 978.55  

 Drainage Area 19,100  Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4,730  Q7-10 Basis ORSANCO Pltn. Ctrl. Stds.  

 Elevation (ft) 710 (normal pool)  Slope (ft/ft) 0.0001  

 Watershed No. 20-F  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Dioxins, PCB, Pathogens  

 Source(s) of Impairment Sources Unknown  

 TMDL Status Final (EPA Approved 4/9/2001)  Name Ohio River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.5  WQN Station 902 (1998 – 2020) – Median  

 Temperature (°F) 21.55 (Warm)  WQN Station 902 (1998 – 2020) – Avg (May 1 – Sept. 30)   

 Temperature (°F) 7.03 (Cold)  WQN Station 902 (1998 – 2020) – Avg (Oct 1 – April 30)  

 Hardness (mg/L) 100  WQN Station 902 (1998 – 2020) – Average  

 Other:               

    

 Nearest Downstream Public Water Supply Intake West View Borough Municipal Authority – Neville Island  

 PWS ID 5020043   PWS Withdrawal (MGD) 40.0  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 976.1  Distance from Outfall (mi) 2.45  

a 
† Design Flow; Average Flow During Production/Operation; Maximum Flow During Production/Operation 

 
Changes Since Last Permit Issuance: None 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

8 

Treatment Facility Summary 

Treatment Facility: Sewage Treatment Plant 

WQM Permit No. Issuance Date Purpose 

9280-S 06/02/1959 
Permit issued to Duquesne Light Company for a 0.0175 MGD onsite sewage 
treatment plant consisting of a comminutor/bar screen, a combination oxidation 
and clarification tank, and a 500-gallon chlorine contact tank. 

9280-S A-1, T-1 05/01/2000 

Transfer from Duquesne Light Company to Orion Power Midwest, LP and 
amendment for the installation of a chlorine tablet feeder, a tablet feeder for 
dechlorination, and the replacement of the 500-gallon chlorine contact tank with 
a two-compartment 1,000-gallon chlorine contact tank. 

9280-S A-2 06/15/2010 
Installation of a Sequencing Batch Reactor with integral sludge holding and 
aeration tanks and two new grinder pumps to replace the comminutor/bar 
screen, the oxidation/clarification tank, and two non-clog pumps. 

9280-S T-2 06/01/2011 Transfer from Orion Power Midwest, LP to GenOn Power Midwest, LP 

9280-S T-3 01/26/2015 Transfer from GenOn Power Midwest, LP to NRG Power Midwest LP 

9280-S T-4 10/10/2019 Transfer from NRG Power Midwest LP to Brunot Island Power LLC 

9280-S A-3 06/2/2020 
Permit issued to Brunot Island Power LLC for a treated effluent aeration system 
including a 1.35 scfm blower with an aerator located in the existing chlorine 
contact tank.  This amendment was identified as A-2 but it is actually A-3. 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Sequencing Batch Reactor 
Sodium 

Hypochlorite 
0.0009 

a Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.03 — Not Overloaded — Sanitary Authority 

 
 

Treatment Facility Summary 

Treatment Facility: Industrial Wastewater Treatment – Intake water clarifier and filter backwash treatment 

WQM Permit No. Issuance Date Purpose 

0272201 05/12/1972 
Permit issued to Duquesne Light Company for settling and surge tanks for the 
management of intake water treatment clarifier and filter backwash waste 
streams. 

0272201 T-1 05/01/2000 Permit transferred from Duquesne Light Co. to Orion Power Midwest, LP 

0272201 T-2 06/01/2011 Permit transferred from Orion Power Midwest, LP to GenOn Power Midwest, LP 

0272201 T-3 01/28/2015 Permit transferred from GenOn Power Midwest, LP to NRG Power Midwest LP 

0272201 T-4 10/10/2019 Permit transferred from NRG Power Midwest LP to Brunot Island Power, LLC 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Primary Settling/equalization N/A N/A 

a Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

— N/A Not Overloaded N/A N/A 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

9 

Treatment Facility Summary 

 
Treatment Facility: Industrial Wastewater Treatment – Boiler drain water and boiler blowdown treatment 
 

WQM Permit No. Issuance Date Purpose 

0212201 01/16/2013 
Permit issued to GenOn Power Midwest, LP for equalization basins, an air-cooled 
heat exchanger, a carbon dioxide-based pH adjustment system, and cartridge 
filtration system for boiler drain water and boiler blowdown. 

0212201 T-1 09/01/2015 Permit transferred from GenOn Power Midwest, LP to NRG Power Midwest LP 

0212201 T-2 10/10/2019 Permit transferred from NRG Power Midwest LP to Brunot Island Power, LLC 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Primary 
Equalization, heat exchange, neutralization, 
filtration 

N/A N/A 

a Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

— N/A Not Overloaded N/A N/A 

 
 

Treatment Facility Summary 

 
Treatment Facility: Industrial Wastewater Treatment – Demineralizer regeneration water and oil storage tank farm 
sump wastewater treatment 
 

WQM Permit No. Issuance Date Purpose 

0273218 02/04/1974 
Permit issued to Duquesne Light Company for a neutralization basin for 
demineralizer regeneration water and an API oil/water separator for wastewaters 
from oil storage tank farms and sumps in the oil unloading and fuel skid areas 

0273218 T-1 05/01/2000 Permit transferred from Duquesne Light Co. to Orion Power Midwest, LP 

0273218 T-2 06/01/2011 Permit transferred from Orion Power Midwest, LP to GenOn Power Midwest, LP 

0273218 T-3 01/28/2015 Permit transferred from GenOn Power Midwest, LP to NRG Power Midwest LP 

0273218 T-4 10/10/2019 Permit transferred from NRG Power Midwest LP to Brunot Island Power, LLC 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Primary Neutralization and oil/water separation N/A N/A 

A Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

— N/A Not Overloaded N/A N/A 

 
Changes Since Last Permit Issuance: The WQM permits were transferred to Brunot Island Power, LLC and an effluent 
aeration system was added to the sewage treatment plant. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

10 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

11 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

12 

Compliance History 

 
DMR Data for Outfall 001 (from December 1, 2022 to November 30, 2023) 
 

Parameter NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 JAN-23 DEC-22 

             Flow (MGD) 
Average Monthly 0.018 0.006 0.050 0.188 0.086 0.003  0.002   0.090  
Flow (MGD) 
Daily Maximum 0.182 0.139 0.065 0.487 0.089 0.05  0.053   0.090  
pH (S.U.) 
Instantaneous 
Minimum 7.2 7.4 7.2 7.0 7.1 7.0  7.1   6.9  
pH (S.U.) 
Instantaneous 
Maximum 7.6 8.1 7.8 7.2 7.2 7.0  7.1   6.9  
Free Available 
Chlorine (lbs/day) 
Average Monthly < 0.13 < 0.08 < 0.04 < 0.03 < 0.07 < 0.04  < 0.04   < 0.07  
Free Available 
Chlorine (lbs/day) 
Daily Maximum < 0.13 < 0.12 < 0.05 < 0.04 < 0.07 < 0.04  < 0.04   < 0.07  
Free Available 
Chlorine (mg/L) 
Average Monthly < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1  < 0.1   < 0.1  
Free Available 
Chlorine (mg/L) 
Daily Maximum < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1  < 0.1   < 0.1  
Temperature (ºF) 
Daily Maximum 65 78 84 76 70 66  54   52  
Total Chromium 
(lbs/day) 
Average Monthly GG GG GG GG GG GG  GG   GG  
Total Chromium 
(lbs/day) 
Daily Maximum GG GG GG GG GG GG  GG   GG  
Total Chromium 
(mg/L) 
Average Monthly GG GG GG GG GG GG  GG   GG  
Total Chromium 
(mg/L) 
Daily Maximum GG GG GG GG GG GG  GG   GG  
Total Zinc (lbs/day) 
Average Monthly GG GG GG GG GG GG  GG   GG  
Total Zinc (lbs/day) 
Daily Maximum GG GG GG GG GG GG  GG   GG  



NPDES Permit Fact Sheet NPDES Permit No. PA0031933 
Brunot Island Generating Station  
 

13 

Parameter NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 JAN-23 DEC-22 

Total Zinc (mg/L) 
Average Monthly GG GG GG GG GG GG  GG   GG  
Total Zinc (mg/L) 
Daily Maximum GG GG GG GG GG GG  GG   GG  

 
DMR Data for Outfall 002 (from December 1, 2022 to November 30, 2023) 
 

Parameter NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 JAN-23 DEC-22 

             Flow (MGD) 
Average Monthly 0.00003  0.00002 0.0001  0.00003 0.00002 0.00005 0.00003  0.0001 0.00003 

Flow (MGD) 
Daily Maximum 0.0008  0.0007 0.001  0.0008 0.001 0.001 0.001  0.0007 0.0009 

pH (S.U.) 
Instantaneous 
Minimum 7.8  7.3 7.1  7.1 7.3 7.7 7.7  7.6 7.8 

pH (S.U.) 
Instantaneous 
Maximum 7.8  7.3 8.0  7.1 7.3 8.0 7.7  7.8 7.8 

DO (mg/L) 
Instantaneous 
Minimum 6.7  5.1 4.2  6.1 7.7 8.1 8.5  8.0 8.0 

TRC (mg/L) 
Average Monthly < 0.1  < 0.1 < 0.1  < 0.1 < 0.1 < 0.1 < 0.1  < 0.1 < 0.1 

TRC (mg/L) 
Instantaneous 
Maximum < 0.1  < 0.1 < 0.1  < 0.1 < 0.1 < 0.1 < 0.1  < 0.1 < 0.1 

CBOD5 (mg/L) 
Average Monthly < 3.0  < 3.0 < 3.0  < 3.0 6.1 < 3.0 < 3.0  < 3.8 < 3.0 

CBOD5 (mg/L) 
Instantaneous 
Maximum < 3.0  < 3.0 < 3.0  < 3.0 6.1 < 3.0 < 3.0  4.6 < 3.0 

TSS (lbs/day) 
Average Monthly < 0.02  < 0.02 < 0.03  < 0.02 0.1 < 0.02 < 0.02  0.02 < 0.02 

TSS (lbs/day) 
Daily Maximum < 0.02  < 0.02 < 0.03  < 0.02 0.1 < 0.02 < 0.02  0.04 < 0.02 